STATE OF CALIFORNIA
REGIONAL WATER QUALITY CONTROL BOARD
SAN FRANCISCO BAY REGION

ITEM:

SUBJECT:

STAFF SUMMARY REPORT (Michael Rochette)
MEETING DATE: May 9, 2007

B

East Bay Municipal Utility District (EBMUD), Bayside Groundwater Project, San
Lorenzo, Alameda County — Adoption of New Waste Discharge Requirements

CHRONOLOGY: No prior regulatory actions.

DISCUSSION:

RECOMMEN-
DATION:

APPENDICES:

At this hearing, the Board will be asked to consider adopting Waste Discharge
Requirements (WDRs) for EBMUD’s Bayside Groundwater Project. This project involves
the injection and storage of treated drinking water in the deep aquifer of the South East
Bay Plain Groundwater Basin and subsequent recovery during times of drought. This type
[...]
Based on the pilot studies, EBMUD concluded that the Bayside Well is capable of long-term
injection and extraction rates of 1.1 mgd and 1.6 mgd respectively, and that the recovered water
can meet all drinking water standards with treatment.

In 2001, EBMUD circulated a Draft Environmental Impact Report (DEIR) on the Project. The
2001 DEIR evaluated the impacts of developing multiple injection wells in the Project area with
a collective annual capacity of 15 mgd. Based on comments received on the DEIR, EBMUD
conducted focused studies that have led to substantial Project changes that eliminate potentially
significant impacts or reduce to less than significant levels the impacts that remain.

In 2005, EBMUD prepared a new Bayside Project Draft Environmental Impact Report. As
analyzed in the new DEIR, the Project is proposed in two phases. The initial Phase 1 is
designed to use only the Bayside Well for injection and recovery with a limited annual capacity
of 1 mgd. If found feasible, Phase 2 would be designed to increase the annual capacity to a
target range between 2 and 10 mgd with installation of additional wells at currently

20f21



Revised Tentative Order EBMUD Bayside Groundwater Project

5)

undetermined locations within the SEBPB.

This Order only addresses the Phase 1 Project. EBMUD has made no commitment to
implement Phase 2. If EBMUD decides to implement Phase 2 or make any substantive
incremental change in facilities, capacities, or operational concept (e.g., formal or de-facto
abandonment of the injection component in favor of an extraction-only project), EBMUD would
need to submit to the Water Board a new ROWD that includes baseline data, such as, regional
groundwater levels, together with any necessary CEQA documentation.

Project Operation

Since the Project is a supplemental drought water supply project, the sequence of injection,
storage and recovery (ISR) cycles and their durations will be dictated by climatic conditions,
drought frequency and duration, and demand within EBMUD service area. The following is a
standard planned sequence of ISR operation.

a) Injection: Treated drinking water will be injected into the deep aquifer of the SEBPB solely
utilizing the Bayside Well (a.k.a. Bayside Well No.1). The Bayside Well is an 18 inch
diameter well screened in the deep aquifer of the SEBPB at depths between approximately
520 and 650 feet below ground surface (bgs). The deep aquifer is the major water-bearing
unit in the basin and is present near the top of the unconsolidated alluvial deposits in the
Lower Alameda Formation at depths of 500 feet or more beneath the ground surface. It is
confined by thick clay layers hydraulically isolating it from shallow groundwater. A cross
section of the deep aquifer, transecting northwest to southeast, is shown in Figure 2.

Injection would take place in wet years, defined as those years that include: 1) active flood
releases on the Mokelumne River; and 2) sufficient runoff in the local watershed.

Based on hydrology of the last 70 years, it is anticipated that water will be available for
injection approximately 40 percent of the time. However, the injection will be managed in
accordance with basin hydraulic response and condition. For example, if deep wells
overflow in the basin area, the injection will be postponed until these wells are modified to
resist increased pressure. The average distribution pressure at the Project location is 85
pounds per square inch (psi). A flow control valve (pressure reducing valve) will be used to
maintain and ensure injection rates of 1 mgd.

During the injection phase, stored water will be pumped out to flush the well approximately
once every six weeks, and annually to redevelop the well to improve injection efficiency.
This back flush water is planned to be discharged, under the appropriate discharge permits,
to the Oro Loma Sanitary District Wastewater Treatment Plant or to the Alameda County
Flood Control District’s drainage system.

b) Storage: The injected drinking water will be stored in the deep aquifer, as described above,
in an area delineated as the Aquifer Storage Zone (ASZ) (Figure 3). The storage volume of
ASZ is directly related to the rate and duration of injection phases. Based on past hydrologic
cycle, the injection phase is expected to span up to 15 years. At an annual average injection
rate of 1 mgd for 15 consecutive years, the total storage volume of water in the ASZ would
be 16,800 acre-feet. Based on groundwater modeling, the predicted boundary of ASZ is
generally radial around the Bayside Well, with a maximum radius of about 3,500 feet after
15 years of injection.

c) Recovery: During dry years, EBMUD would recover both injected water and native
groundwater by operating the Bayside Well in extraction mode during warm-weather
months. The pumps would be operated at a 2 mgd extraction rate during this part-year

3of21



Revised Tentative Order EBMUD Bayside Groundwater Project

period to maximize warm-weather yield and well efficiency; however, the well would
maintain an annual yield of 1,121 AF per year (1 mgd). Extraction operation is anticipated to
resume in the dry months of succeeding years if the drought extends over multiple years.

The extracted volume of groundwater to remove all injected water will depend upon
supplemental drought supply needs. However, the Project is planned to be a permanent
water supply source and there are no plans to completely recover all the injected water.

Once the water is extracted, it will be pumped to a new treatment facility to be constructed
approximately 400 feet east of the Bayside Well. Treatment will include fluoridation,
chloramination and pH adjustment for corrosion control. It may also include a manganese
removal process if needed.

Following treatment, the water will be routed through a new 12-inch diameter steel pipe to
an existing 20-inch diameter distribution water line that runs along the south side of Grant
Avenue immediately adjacent to the treatment facility. When the water enters the distribution
system at Grant Avenue, it will mix with other treated water from EBMUD’s treatment plants.

A number of connections (house and business laterals) are served off of the Grant Avenue
distribution line. However, since the Project is small relative to the service area demand,
system modeling shows that the recovered water will be delivered to customers that are
within the vicinity of the Project.

6) Source of Injection Water
The source of injection water is from EBMUD'’s drinking water distribution system which consists
of a blend of water collected from the Mokelumne river system and local runoff.

a) Mokelumne River Water Source: EBMUD obtains 90 percent of its municipal water supply
from the Mokelumne system. EBMUD owns and operates Pardee and Camanche
Reservoirs on the Mokelumne River to provide water storage, generate hydroelectric power,
provide flood control protection for the lower Mokelumne River, and meet in-stream flow
requirements.

Pardee Reservoir is located on the main stem of the Mokelumne River about 38 miles
northeast of Stockton, near the town of Jackson. The maximum storage capacity of the
reservoir is 197,950 acre-feet (AF). Raw water from Pardee Reservoir is transported about
90 miles to EBMUD service area water treatment plants and terminal reservoirs through the
Pardee Tunnel, the Mokelumne Agqueducts, and the Lafayette Aqueducts. The Mokelumne
Aqueduct system includes three parallel 82 mile-long steel pipelines which begin in Campo
Seco in Calaveras County, traverse the Delta, and end at Walnut Creek in the East Bay
Area.

Camanche Reservoir is located on the Mokelumne River just downstream of Pardee
Reservoir. Camanche Reservoir, with a maximum storage capacity of 417,120 AF, is used
principally to meet EBMUD’s flood control obligations. Camanche releases also help to
meet obligations to senior downstream appropriators, riparian users, and the lower
Mokelumne River fishery.

4 of 21



Revised Tentative Order EBMUD Bayside Groundwater Project

7

8)

b) Local Runoff: EBMUD obtains approximately 10 percent of their municipal water supply
from local runoff collected in their five terminal storage reservoirs within their service area.

Source Water Treatment

Prior to injection, the source water will be treated at one of EBMUD’s water treatment plants
(WTPs) to California Department of Health Service’s (DHS) drinking water standards. Raw
untreated source water has not been considered for injection since it would require a separate
piping system and would potentially create a high level of biological fouling of the injection well.
EBMUD operates six WTPs but typically water distributed in the Project area is supplied from
the Orinda and/or Upper San Leandro WTP.

Prior to reaching the WTPs, liquid lime is added to maintain a target pH of 8.7 to 8.9 to protect
the aqueducts from internal corrosion and to control lead and copper corrosion. Sodium
hypochlorite is also added to control biological growth and to meet disinfection requirements.
Treatment at the two different WTP is as follows:

a) Orinda WTP: The Orinda WTP is an in-line filtration plant with coagulation, dual media
filtration, and disinfection. Polyaluminum chloride, cationic polymer, and sodium hypochlorite
are applied to the raw water during the rapid mix process. Sodium hydroxide and fluoride,
as well as sodium hypochlorite and ammonia for secondary disinfection, are added after
filtration.

b) Upper San Leandro (USL) WTP: The USL facility is a conventional plant with aeration,
coagulation, flocculation, sedimentation, dual media filtration, and ozonation for primary
disinfection. Alum and cationic polymer are added to the raw water during the rapid mix
process. Potassium permanganate is also applied at this point to treat taste/odor and
manganese problems when needed. For primary disinfection, chlorine is added before
filtration and/or after filtration. Caustic soda, and fluoride are applied after filtration. For
secondary disinfection ammonia to create chloramines.

c) Daily and Seasonal Water Quality Variation: The Orinda and USL WTPs provide consistent
water treatment with no significant daily or seasonal water quality variation. However,
injection water quality would vary depending upon which water treatment plant water serves
the injection well area at a particular time. Further variation is possible with changes in water
demand and demand distribution patterns in the Project area.

Injection Water Quality

EBMUD provided an Injection Water Quality Characterization Report which includes the results
of water sampling in tabulated format as an appendix to the ROWD. In summary, the quality of
the treated drinking water injected into the aquifer will meet DHS’s drinking water standards for
all constituents and the injection water is of better quality than native groundwater with the
exception of disinfection by-products (DBPs), such as trihalomethanes (THMs) and haloacetic
acids (HAAs). Although injection of treated drinking water will introduce DBPs into the
groundwater basin, they are at concentrations below the applicable maximum contaminant
levels (MCLs) for drinking water and are expected to undergo biological attenuation with their
concentrations decreasing with distance from the injection point. The United States
Environmental Protection Agency (USEPA) set the MCL for total THMs at 80 ppb and HAAs at
60 ppb.

50f 21



Revised Tentative Order

EBMUD Bayside Groundwater Project

The injection, native and recovery water quality data are presented below in Table 1.

Table 1: Injection, Native, and Recovered Water Quality Parameters

Maximum
Contaminant Orinda Native Recovered
Parameter Level WTP® USL WTP® GW =59 Gw @9

Turbidity (NTU) 50°% 0.06 0.10 0.19 0.21-023
Total Crganic Carbon, NS 15 33 2 06-25
PEm
Total Dissolved Solids 500 % 41 210 440-520 85 — 240
(TDS), ppm (recommended)
Chloride, ppm 250 * 44 15 64 9-52

{recommended)
Manganese, ppb 502 ND ND-23 129-320 7 — 116
Iron, ppb 300 ° ND ND 56 8-130
Arsenic, ppb 10 ND ND 1.3-21 =71
Radon, pCi¥L NS NM MM 800 470 — 700
Uranium, ppb 30 ND ND =1 0.1-2
Gross Alpha, pCi/l 15 ND ND 1 06-3
Gross Beta, pCi/L 50 ND ND 1 NM
Radium 226/228, pCi/L 5 NM NM NM o1
Trihalomethanes, ppk 80 32-47 17— 45 MND —0.45 19 — 45
Haloacetic Acids, ppb 60 13- 18 7—24 g 1-4
Alkalinity, bicarbonate, NA 20.2 114 210 44 - 170
ppm
pH NA 8B9-95 86 -90 7.8 76—-8.1
Hardness, ppm NA 15— 30 95 — 120 110 - 170 31-82
Sulfate, ppm 250 % 15 39 48 13—389

(recommended)
Aluminum, ppb 200% ND ND— 126 ND - 10 92-706

Notes

GW = groundwater
NA = not applicable
ND = not detected

a

2000 data

& a o0 o

NM = not measured
NS = no standard

NTU = nephelometric turbidity units
Secondary standard (aesthetic, not health based)

Bayside ‘Well No. 1 {screened between 520 and £50 feet below ground level)
Bayside Well No. 1 injection/exiraction pilot test
Values shown for native groundwater and recovered groundwater are for untreated water. Under the
proposed project, water delivered to customers would be treated to reduce concentrations of manganese,
Levels of iron and arsenic would also be reduced during treatment. pH would be increased during
treatment to match current levels in EBMUD’s distribution system. Levels of other constituents listed

would not be expected to change during treatment.

Arsenic concentrations in recovered groundwater were below the level of detection (7 ppb) for the
analytical method used. Actual concentrations were likely similar to those shown for the injection water

and native groundwater.

pCii/L = picocuries per liter
pob = parts per billion
pem = parts per million

9)

Native Groundwater Quality
Native groundwater quality data were evaluated at depth intervals in the same fashion as water
levels, based on total well depth. This approach allows for evaluation of vertical variations in

water quality data as shown below in Table 2.

6 of 21



Revised Tentative Order EBMUD Bayside Groundwater Project

Table 2: General Range of Native Groundwater Quality in South Eastbay Plain Basin™*

Well Depth (ftbgs) | TDS (mgfl) | Chloride (mg/) N“g;?rt:g‘j‘f) Sulfate (mgfl) | ron (mgfl) | Manganese (mg/)
MCL = 1,000 MCL = 250 MCL =45 MCL =250 MCL =0.30 MCL =0.05
0to<200ft | 500001000 | 4000250 | 3Ntods | 50t0250 0.05< 00110005
20ftto<500ft | 500101000 | 4010250 | 11030 | 25t0100 | 001003 | 00210005
>500 f 40010500 | 40t 150 <1 251050 >0.30° >0.05°

! Reference the CH2MHill report entitled Regional Hydrogeologic Investigation South East Bay Plain, January 2000. More accurate water quality data are
summarized in Figures 33 through 50 in the report.

2Ranges shown above are to characterize and represent the general native groundwater quality in the South East Bay Plain Basin. However, specific water
quality data that exceed or are below of these ranges are also observed in the basin.

3Wells with total depth greater than 500 ft are characterized by elevated concentrations of iron and manganese that commonly exceed their secondary MCLs.

10) Age, Stratification and Source of Native Groundwater
The chemistry of water from wells in the SEBPB ranges from fresh to saline; salinity is greater
than seawater in shallow estuarine deposits near the Bay. Water from wells completed in the
deep aquifer has higher pH, higher sodium, chloride, and manganese concentrations, and lower
calcium concentrations and alkalinity than does water from wells completed in the overlying
aquifers. Return from leaking water supply pipes was not found to be a significant source of
ground-water recharge.

Based on tritium/helium-3 ages, most water in the upper aquifer system is relatively young and
was recharged after 1952. Recharge occurs as infiltration of stream flow during winter months
and as direct infiltration of precipitation. Water in the deeper aquifer system is older and does
not contain detectable tritium. Carbon-14 ages range from 500 years to more than 20,000 years
before present. The greatest ages were in water from wells completed in the partly consolidated